VENOM THUNDER 125CC DIRT BIKE PARTS CATALOG

INDEX
PAGE DESCRIPTION

1 ENGINE ASSY./CARBURETOR/ ELECTRIC

2 HANDLE CONTROLLER

2 AIR FILTER/MUFFLER

3 FR.DAMPER

3 FRAME

4 FR.WHEEL/FR.BRAKE ASSY.

4 RR.WHEEL/RR.BRAKE ASSY.

5 HANDLE BAR/STEERING STEM

5 RR.SWING ARM

6 FOOT PEG/KICK STAND

23456 7 8 9 10 11 12 13
NN > > N [} L=}
IRV RL /428 / BB 28 FELECTRIC
ENGINE ASSY./CARBURETOR/ ELECTRIC
No. Part No. Type English Description Q'ty Order Quantity
37-3C_EM M F_w120- )
1 202037291001 - — _ . Engine 1
4R HT153FMIST bR 124cm3_Jobk_AZRTCKAESE €

2 |301014158001 Fi37-3C7 125 R 45 il 41 PE26J-02.02.03-01(A5) Carburetor 1
3 |312004001001 € 4.5X¢ 10mm(1m=0.092 JT) Fuel hose 0.45
4 (312005005001 29 Fuel tank switch 1
5 312003005001 izl S RIS Fuel filter 1
6 319005003001 ¢ 9X8X0.8 Hose clamp 5




7 |315002004003 DT07-001_704= 3% 1 & %% _PUFLIGH 1 _6.8%H Voltage rectifier 1
8 (315005001003 AJ32-301A)_JE A Relay 1
9 315003029003 €601- ; N o Coil assy, Igniyion 1
026)_12V_2.8%fi Fr 2L £l i IS LI _ALC7RTC
10 (316008117001 i RITH R IR - = A452% Ignition key assy 1
11 1315006005001 )12v5Ah_J&m.%112x70x106_Hj 1718 S IR (A 15 Battery 1
12 | 318005007001 F525_1K90_JE2MM_1 2 [ 47 6 Battery tie 1
13 (315001016003 AC21-002)_12V_5FLIGifF- Bk & CDI assy 1
14 315007292001 thunder & 51l _AGB35__HiJi ) _y KT 11 #5( 2545 2) |Harness 1
15 403004015001 M6X16mm_4.82%_ [ 3k B 1£14mm(GB/T70.2) hex bolt 4
16 | 404004001001 M6(GB/T 6187.1) Nut 4
17 303046017002 thunder % %1_AGB35_7%-71__ #k Battery case 1
18 |317003003001 RXF_H5: F-1 Timer 1

11
HANDLE CONTROLLER
No. Part No. Type English Description Q'ty Order Quantity
1 |310003014006 AMFR_#MERTPE Grip 1
2 |316004001001 35-[BE f%-750mm switch on/off 1
3 |310001053050 37-7_{R4HE AR _K770mm_fit 4t K IF ok handlebar 1
4 (310009029001 37-5_ 235 AL BN ER L 0 BE130mm 4530tk 22 bR [clutch lever 1
5 [310018008002 RXF-75 P #R_BE1.5mm_#REX clutch lever dust cover 1
6 |310015029001 K:900mm_#& 71mm_ X clutch cable 1
7 |308001083001 i(;%g;;é;;fﬂf—r@;mmmﬁﬁé) : front disk brake assy. 1
8 (310018007002 RXF-7 P Fr_BEE1.5mm_#REX brake lever dust cover 1
s |310013041001 ;{;zzséojm{jﬁ%;ﬁz;rmm_@(d%%%?&ﬁ_v&dss’szm/mﬂa [1JREFT throttle cable 1
10 (310007014001 fid22mm 5 I3 _M103h [ 14k 23 fL_tR throttle housing sets 1
11 403005020002 M5X16mm_4.84%(GB/T70.1) hex bolt 2

13141516 17




1@g -

6/

d

ZXYESL /g A SE ATR FILTER/MUFFLER

12

AIR FILTER/MUFFLER

No. Part No. Type English Description Q'ty Order Quantity
1 [403005019003 M5X14mm_4.82%(GB/T70.1) bolt 2
2 |609024007001 thunder % 51|_AGB35_30g air cleaner cover 1
3 301032012001 AGB35-147155X90X10 air cleaner element 1
4 (403015005003 ST4.2X12mm_4.84% bolt 2
5 1403004021002 M6X30mm_4.84%(GB/T70.2) bolt 1
6 301025003001 thunder % 51|_AGB35_95g air cleaner left cover 1
7 |301033011001 AGB35-YL=JC LML, connecting pipe
8 [301034006001 38-57 air cleaner hoop 1
9 (301034010001 ¢ 80- ¢ 100mm air cleaner hoop 1
10 (301026003001 thunder % 51|_AGB35_56g air cleaner right cover 1
11 404004001001 M6(GB/T 6187.1) Nut 1
12 |401001049001 M8X20mm_8.84%(GB/T 5789) hex bolt 1
12 (405006050005 ¢ 8X ¢ 22X2 washer 1
13 (302003142001 thunder % 51 _AGB35_[fH {1 _HFA 4 571 75 # e % S | muffler 1
14 |401001053001 M8X30mm_8.84%(GB/T 5789) hex bolt 1
15 (302002091001 thunder %2 51|_AGB35_7- 7! _fi #3113 exhaust pipe 1
16 (404008004001 M6X22mm(GB/T 923) hex domed cap nut 2
17 302008007001 37-5 muffler hoop 1

FR.FORK

No. Part No. Type English Description Q'ty Order Quantity
1 401001007004 M6X16mm_8.84%(GB/T 5789) hex bolt 6
2 |304010076004 37-7 front fork cover 1
3 305001067002 37-3C_S01(Q3J)_ANFIf_770mm_45/48(fic14/1758 R %) |front fork 1




4 403015005001 ST4.2X12mm_4.8%% crossed screw 2
5 401001020001 M6X40mm_8.84%(GB/T 5789) hex bolt 4
20 16
SEAT / PLASTICS
No. Part No. Type English Description Q'ty Order Quantity
1 304015022001 thunder,%iﬁu_AGB35_272g Front Fender 1
2 401001007001 M6X16mm_8.84%(GB/T 5789) Bolt 3
3 304013022002 CRF1105% Number Plate 1
4 319016008001 ¢ 7.2X ¢ 15X6.2mmigRER rubber cushion sleeve 2
5 312001008001 37TTR- R & Fuel tank 1
6 312002030001 YZARFZ250CC- 228 fuel tank cap 1
7 304002008001 thunder & %1_AGB35_272g Left front side plastic 1
8 301055002001 thunder £ 41| _AGB35_43g L..Plastic For Gas tank 1
9 403015005001 ST4.2X12mm_4.8% Bolt 4
10 | 403004008007 M6X10mm_4.84%_[Bl sk E & 14mm(GB/T70.2) bolt 6
11 301051002001 thunder %1 _AGB35_46g Left middle plastic 1
12 | 403004004002 M5X14mm Bolt 2
13 | 404009001002 M5 nut 2
14 | 403004015001 MéX16mm_4.84%_[Bl sk E & 14mm(GB/T70.2) Bolt 7
15 301053002001 thunder & %I_AGB35_184g Left rear side plastic 1
16 403004016001 M6X20mm_4.84%_[Bl Sk E&14mm(GB/T70.2) Bolt 6
17 (304009018001 thunder % 51|_AGB35_137g Rear fender 1
18 | 404004001001 M6(GB/T 6187.1) nut 6
19 304019012001 thunder & 41| _AGB35_125g Rear fender 1
20 (304018014001 thunder % 41| _AGB35_70g Rearfender 1
21 | 313018001001 ZRZEBEK,_BE Seat bottom plate cushion sleeve 4
22 | 313001231001 thunder& 5l Seat 1
23 | 313019001001 ZRZABR,_BE Cushion limit cushion sleeve 1
24 | 404020002001 M8 nut 1
25 301052002001 thunder % 41| _AGB35_196g Right rear side plastic 1
26 |301050002001 thunder £ 51]_AGB35_46g Right middle side plastic 1
27 301054002001 thunder & %1_AGB35_43g R..Plastic For Gas tank 1




28 (304003009001 ‘thunderfsﬁﬂ_AGB35_272g |Right front side plastic 1

=99

20

19

18

’ 17

=2 16

' 15

9 10 11 1 ;k 4
FRAME
No. Part No. Type English Description Q'ty Order Quantity
1 |303001452002 thunder & %1_AGB35_7-7 %k Frame 1
2 601015003052 thunder % %1_AGB35_%71__ £k Left engine bracket 1
3 601015002051 thunder % %1_AGB35_%71__ £k Right engine bracket 1
4 (407006002003 ¢ 8x38mm-fL{734 (GB/T882-1986) Foot peg pin 2
5 (319007012002 37-5_3_N1% ¢ 18mm_#f# R 22 H A% ¢ 2.0mm Foot peg spring 1
6 303010003101 37 e s . . Foot peg 1
5 AL ¢ 8.2mm %A LIRS H22mm(2014

7 |405006047001 ¢ 8X T 16X1 Washer 2
8 |407005004001 ¢ 2.5X20mm(GB/T 91-2000) Split pin 2
9 401001034002 M8X1.25X50-F_8.8%(GB/T5789) Bolt 1
10 319001082001 ¢ 8.5X¢ 11X4mm_%k Spacer 2
11 (409002023001 GB/T 276_6082Z(d=8,D=22,B=7) Deep groove ball bearing 2
12 (311005001001 BNt chain roller (bottom) 1
13 |319001115001 ¢ 9X T 12X12mm_%k Spacer 1
14 |404006005002 M8[GB/T 889.1-2000] Nut 1
15 |401001057001 M8X40mm_8.84(GB/T5789) Bolt 2
16 [303049018050 37-9_90/110- . J5 Bl1_#k Engine bottom plate 1
17 |319001088001 ¢ 8.5X ¢ 16X20mm_%k Spacer 2
18 |401001009005 M6X20mm_8.84%(GB/T 5789) Bolt 1
19 319001075001 € 7.5X¢ 12X24mm_%k Spacer 1
20 (401001020001 M6X40mm_8.82%(GB/T 5789) Bolt 1
21 |601067001002 37-3C Front fender bracket 1
22 |303028220002 37-3C Front headlight bracket (down) 1
23 |303028119001 37-3C Front headlight bracket 1
24 (303028009002 37-3C_A 4Lk _2.0mm Number plate bracket 1

7 1




FR.WHEEL/FR.BRAKE ASSY.

No. Part No. Type English Description Q'ty Order Quantity
1 401002075006 2/;4;);1;))(215mm (¢ 15mm) _10.9%_wiZEE (GB/T Bolt with nut 1
2 319001179002 € 15.5X¢ 22X17.5mm Spacer 1
3 307005025001 VRE(_70/100-17( P fi12.5/2.25-17)_YUANXING F bz Tire with inner tube 1
4 |307003007006 37-5_F-M14-1.6X17() %K) _5e BN AT B N L N15.5 Front wheel 1
5 308002012001 37-3_NfLO76_4ME®220_1E 4 Front disc rotor 1
6 403004026002 M8X14mm_E ¥r2mm(GB/T70.2)-) A sk i1 2 FH Bolt 4
7 |319001191001 € 15.5X ¢ 22X28mm Spacer 1
307010001001 BNt Front wheel anti-skid block 1
404001005001 M8_%23RkS=12mm(GB/T 6170) Nut 1
405006048001 ¢ 8X T 16X1.6(GB/T 97.1) Washer 1
405003011002 ¢ 8(GB/T 93) Washer 1
3 .
~N e"
NI S
- T
1 234567 g 20
\’f\
-~ {lé. .~§’.§~~ 4
= 7
7 13 1415 16
RR.WHEEL/RR. BRAKE ASSY.
No. Part No. Type English Description Q'ty Order Quantity
1 |401002080001 M14X1.5X225mm_10.94%_7ii W2 BE(GB/T 16674.2) Bolt with nut 1
2 |306006013004 37-5_f5_J_¢ 15.5mm_36*31mm Chain adjuster 1
3 |401003005001 M8X25mm_8.82%(GB/T 5783) Bolt 4
4 1319001260001 € 15.5X ¢ 22X33.5mm Spacer 1
5 318017004002 EMFLEE92mm Sprocket stop piece 2
6 |311003036004 €N ELAE76mm 428-41T_Bk_(VE K AbH) Rear sprocket 1
7 |307005026001 VRZ(_90/100-14( 4 fi13.00/2.75-14)_YUANXING i b Tire with inner tube 1
8 307004019005 F-M14-1.85X14() " A 3K)_Hr By i Y[ & £l ¢ 8.5mm Rear wheel 1
9 |308004010001

37-3_NfLO76_4MED190_1E 4L

Rear disc rotor




10 403004026002 M8X14mm_& Fr2mm(GB/T70.2)-] 4 # R 4% Bolt 4
11 (319001188002 € 15.5X € 22X24mm Spacer 1
12 (308003092002 37-8_KAUR B (h AR JEIEA EAE Y v B (5 |Rear disc capliper assy 1
13 (307010101001 Bii0:E] Rear wheel anti-skid block 1
14 |405006048001 ¢ 8X ¢ 16X1.6(GB/T 97.1) Washer 1
15 405003011002 ¢ 8(GB/T 93) Washer 1
16 404001005001 M8_%23RS=12mm(GB/T 6170) Nut 1
17 311001025002 428-1107i_KMC Chain 1
18 304030001003 37-3_ABSHTE} Rear brake pump cover 1
19 401001020001 M6X40mm_8.84%(GB/T 5789) Bolt 2
20 [404004001001 M6(GB/T 6187.1) Nut 2
10 11 12 13 14 15 16 17
HANDLE BAR/STEERING STEM
No. Part No. Type English Description Q'ty Order Quantity
1 |401001007001 M6X16mm_8.82%(GB/T 5789) Bolt 5
5> 310022124001 37(HE AU 20) MBI (A HIRAR) 7 A L ¢ 25mm g o clamp 1
3 |403005077001 M6X20mm Bolt 4
4 409003008001 RXF_GB/T 297-1994_320/23.5(3k:#7)_ Tapered roller bearing 1
> |608002013001 5?& FL210mm_ AR FE 47 B F F13mm_M22x1_£:23 Steering column !
6 (409003009001 i:;Z_G?:BZ/OT/;gj(-dqbZZ,D=¢44,T=15,B=15,C=1145) Tapered roller bearing 1
7 310024001002 M22_/IMiRE(M22X1X ¢ 481 P 7L) Nut 1
8 401001057001 M8X40mm_8.82%(GB/T5789) Bolt 4
9 1310021022001 ;Z&%jfiﬁ_ﬁ%zlﬁli%ué45mm($%¢£$$)ﬁﬁﬂ&2€%% Upper Clamp 1
10 |403005058003 M8X20mm_8.84%(GB/T70.1) Bolt 2
11 |403004008002 M6X10mm_4.84%(GB/T70.2) Bolt 1
12 |405006025001 ¢ 22X 36X1 Washer 1
13 |404012001001 M22mm_J5 % 10mm Nut 1




14 (310020011001 37-5_60X22X54mm_P4 FL L A£28mm_{ikfic Handlebar riser bottom 2
15 310019016001 37-3_60X22X20mm_ 4 fL B 1£28mm_fiL At Handlebar riser upper 2
16 403005061002 M8X25mm_8.84) /Il ¥4 i (GB/T70.1) Bolt 2
17 (304035008002 37-7_Voltfitn Handlebar foam 1
9
8
7
6
5
4
3
2
1
RR.SWINGARM
No. Part No. Type English Description Q'ty Order Quantity
1 |401003012001 MB8X60X1.25_8.82_ 4= I24((GB/T 5789) Bolt 2
2 |404001005001 M8_%23RS=12mm(GB/T 6170) Nut 2
3 |405006048001 ¢ 8X € 16X1.6(GB/T 97.1) Washer 2
4 306007005006 37-5_ 5 X Chain guide 1
5 401001046002 M8X16mm_8.82%(GB/T 5789) Bolt 2
6 303073012050 RXF_AGB37-7_£k#2.0mm Chain cover fixing bracket 1
7 1303073011050 RXF_AGB37-7_#k#k2.0mm Chain cover fixing bracket 1
8 403011020001 M6X10mm_4.84%(GB/T819.1) Bolt 3
9 [304034004001 37-5 Chain guide for swing arm 1
10 401001001001 M10X1.25X40-F_8.84%(GB/T5789) Bolt 2
11 |306001108002 37-3C_(S03(H3D)) 4 A i_L=350mm_ANHi R4 j5°F- X |Rear shock 1
12 |404005003001 M10X1.25(GB/T 6187.2) Nut 2
13 |403005050001 M8X105mm_8.84(GB/T70.1) Bolt 1
14 |303017005002 37RXF-3C Engine rear bracket 1
15 |404004002001 M8(GB/T 6187.1) Nut 1
16 409004001001 NA 6901 (d=12,D=24,B=22) Bearing 2
17 |262002001001 23.5X2.65_G_GB/T 3452.1-1992 O-ring 4
18 (319002129001 @ 12.5X ¢ 28.5X2.5mm( & [ ¢ 17X0.5)_%k Bearing spacer 4
19 [603001093001 M12X1.25X250mm_# 28 422mm _10.94% 7 i3 B} Bolt 1
20 (403011020001 M6X10mm_4.84%(GB/T819.1) Bolt 2
21 (318001026002 APOLLO_#1 ¥} ABS_16.5X125- ¢ 6.6-55mm Rear brake tube clip 2
22 403004008007 M6X10mm_4.8%_ [ 3k B 4% 12mm(GB/T70.2) Bolt 2
23 |306005154002 thunder & %1l _AGB35_J& I i %25 fLIE113mm Rear swing arm 1

R

I5)




251002021001 |O—RING 29.6X3. 2

10 [251535005001 |{COVER, VALVE CHAMBER 2

FOOT PEGS / SIDE STAND
No. Part No. Type English Description Q'ty Order Quantity
1 |303012250002 thunder R 5_AGB35_(17/14)_J#48H ¢ 22X2.0mm K315 [ 0o 1
mm
2 |319007029001 BE115_ AO0FE100 FOER ¢ 14 BEBR ¢ 25 Kick stand Spring 1
3 319011017001 M10X24.5mmX1.25( BB ¢ 12X12.5mm)_8.84% Bolt 1
4 401005004001 M10X1.5X25 Bolt 1
5 409002021001 GB/T 276_6000RS(d=10,D=26,B=8) Bearing 1
6 310031069002 thunder & %1_AGB35__# & _6.0mm Foot brake lever 1
7 |310032002002 Y &RFZ250CC_#4LH_6.0mm Head of foot brake lever 1
8 401001007001 M6X16mm_8.84%(GB/T 5789) Bolt 1
9 (319007039002 SAK4Smm_#fHE EAE ¢ Imm_f 2 E S E Foot brake lever spring 1
S12725-S Enaine Part list
SEL AR
CYLINDER HEAD ASSY
No..| Part No. English Description quantity-per
1 [251506001001 |BOLT M6X 110 1
2 251652027001 |BOLT M6 X 25 2
3 (251658026001 |WASHER 6. 5X1X 12 1
5 251505002001 |GASKET, R. CYLINDER HEAD COVER 1
6 251179005001 [BOLT M6 X 32 2




251513008001

GASKET, L, CYLINDER HEAD COVER

251501011001

251658027001

GASKET, CYLINDER HEAD UPPER COVER

WASHER 7.3X2.5X14

(A T o v e [ [ [ 1

251658028001

WASHER 7.3X2.5X14

251176004001

NUT M7

251301003001

GASKET, INLET PIPE

251416023001

BOLT M6X20

251416024001

251002022001

BOLT M6X28

0-RING 29X2.4

DO DO [ [ o [—

251210003001

GASKET, CARBURETOR

LWL AR EB
CYLINDER ASSEMBLY

CYLINDER ASSEMBLY

No..

Part No.

English Description

quantity-per

251652028001

BOLT M6X16

1

251537002001

CLIP, HIGH VOLTAGE WIRE

251130034001

PIN 8X14X7

251307003001

RECTANGLE RING 8X10.8X1.5

251307004001

RECTANGLE RING 14X18.2X2.5

251499015001

GASKET ASSY, CYLINDER HEAD

N (O[O [ Do

©

251600002001

251390004001

BOLT M6X23

GUIDE CHAIN ROLLER SET

— === Do =

—
o

251658029001

WASHER 8.5X1.5X14

—_
—_

251508001001

GUIDE CHAIN ROLLER PIN

—_
[\

251307005001

RECTANGLE RING 11.5X16X2.5

—_
w

251490013001

GASKET, CYLINDER BLOCK

Pﬂ
S

251130035001

PIN 8X12X7

—_
(@3]

251510001001

BUSH 9. 5

—
(o))

251600003001

BOLT M6X 30

el Y e e e I

18



A~ THLAS
VALVE MECHANISM

VALVE MECHANISM
|

4
o

Part No. English Description quantity-per

251536005001 |VALVE LOCKER 4

251081005001 |SPRING SEAT

251539002001 |VALVE INNER SPRING

251541002001 |VALVE OUTER SPRING

251531004001 | INNER SPRING, ASSY

251083005001 |SEAL, VALVE STEM

251304012001 | INTAKE VALVE

251428011001 |EXHAUST VALVE

251542005001 |ROCKER ARM

251528003001 [NUT, VALVE CLEARANCE

— | =
Clo|o|o||o|o|e|w ||

251527003001 |SCREW, VALVE CLEARANCE

—
Do

251544006001 [ROCKER ARM ASSEMBLY, VALVE

—
w

251542006001 |ROCKER SHAFT

—
(IS

251627005001 |GAMP SHAFT COMP

—
(@]

251712005001 |TIMING DRIVEN SPROCKET

—
(o)

251503001001 [BOLT M5 X 12

—
-3

251398003001 [CHAIN ADJUSTING SET

—
o0]

251397002001 |[AXLE, TENSIONER LEVER

—
©

251511001001 |CHAIN TYHT SET

Do
o

251517001001 |PLUG OF TIGHTENER

[\]
—

251400002001 |SPRING

[\]
\]

251658030001 |WASHER 14.5X1.5X20

[N}
w

251518001001 |SEALING PLUG M14X1.5

[N}
[N

251658031001 |WASHER 6. 2X1.5X13

[\]
(@]

251504001001 [BOLT M6 X 18

== === == == === (DN (DN NN DN

[\]
»

251717008001 |SPROKET CHAIN

12
|
13
)
I
A HhAhFE 35 13

RIGHT CRANKCASE COVER




RIGHT CRANKCASE COVER
|

No..| PartNo. English Description quantity-per
1 |251268005001 [OIL RULER ASSY 1
2 (251002023001 |0-RING 18 X3 1
3 (251130036001 [PIN 8X 12X 6.3 2
4 (251679011001 [GASKET, R. CRANKCASE COVER 1

| 5 [estesoosoor Jeover cow. mionr cravkease [ [ [ 1 |
6 |251652029001 [BOLT M6 X80 2
7 (251316004001 |CLUTCH CONTROLLING ARM SPRING 1
8 251519001001 |CONTROLLING ARM ASSEMBLY, CLUTCH 1
9 |251002024001 [0-RING 14X 1.5 1
10 [251507001001 |CLUTCH LEVER PIN 1
11 |251652030001 |BOLT M6 X 65 1
13 |251412016001 | SCREW M6 X 16 2
14 |251412017001 |SCREW M6 X 12 1
15 |251525001001 |CLUTCH PRESSURE CLIP 1
16 (251526001001 |CLUTCH SHIFTING PLATE 1
17 |251413003001 |NUT M6 1
18 (251521001001 |SCREW M6 X 15 1
19 |251527001001 |OTL-SEAL 12X 21X 4 1
20 |251652031001 |BOLT M6 X 40 4
21 |251484005001 [O0IL SEAL 13.8X24X5 1
22 |251652032001 [BOLT M6 X 42 1

L. CRANKéEAg?Ea}]:%EV%?%FRONT PART
L. CRANKCASE COVER FRONT PART
|

No..| Part No. English Description quantity-per
2 251652033001 [BOLT M6 X35 1
3 251652034001 |BOLT M6 X 28 1
4 (251652035001 |BOLT M6 X 32 1



CLUTCH ASSY

CLUTCH ASSY

r4
o

Part No.

English Description

quantity-per

251382016001

CLUTCH ASSY

1

251639004001

OUTER CASE, CLUTCH

251547001001

CLUTCH CUT SPRING

251548001001

ABSORBING SPRING

251549001001

DRIVER PLATE

251551001001

PRIMARY DRIVE GEAR OUTER COVER

251744003001

DRIVE FRICTION DISK

251552001001

CLUTCH DOWN PLATE

251332003001

ELASTIC CHECK RING

251337004001

GASKET, END COVER

S|~ |o|or| ||t l—]g

251365005001

PUSHING ROD, CLUTCH

—
Do

251553001001

OIL TUBE

—
w

251117002001

OIL THIMBLE SPRING

—
(IS

251666002001

OIL THIMBLE

—
(@]

251726032001

BEARING (6001)

—
(o)

251412018001

SCREW M5X12

—
-3

259749005001

END COVER, CLUTCH

—
o0]

251355003001

LOCK NUT, CLUTCH

—
©

251345007001

DISH WASHER, CLUTCH

Do
o

251007002001

STOP WASHER, CLUTCH

[\]
—

251710005001

DRIVEN GEAR COMP

[\]
\]

251554001001

CIRCLIP

[N}
w

251555001001

DRIVEN GEAR

[N}
[N

251730008001

PRIMARY DRIVE GEAR

[\]
(@]

251556001001

AXLE SLEEVE

=== = = = (= = = S == == = == oo == s =

L3 52 36 1
OIL PUMP

OIL PUMP

No..

Part No.

English Description

quantity-per




251246011001

OIL PUMP ASSY

251412019001

SCREW M6X 30

251412020001

SCREW M5X'10

251625002001

OIL PUMP COVER

251659005001

INNER ROTOR, OIL PUMP

251659006001

OUTER ROTOR, OIL PUMP

251627006001

OIL PUMP BODY

251628002001

GEAR, OIL PUMP

251244009001

CIRCLIP 4

251658032001

WASHER 6.5X0.8X11.5

CS|o|o|N|o|on|s|w|to |~

251557001001

PIN 3X16

—_
[\

251660003001

SHAFT, OIL PUMP

—_
w

251130036001

PIN 8X12X6.3

—
o~

251692002001

GASKET, OIL PUMP

—_
ol

251273005001

STRAINER, OIL FILTER

—_
[op)

251522001001

SCREW

—
-3

251078004001

WASHER &6

—_
o

251249002001

HUB DUMP CHAIN SPROCKET, OIL PUMP

=== |= === === ]=]=|—=]|Dd|w ]|~

Z i BhFH
LEFT CRANKCASE

LEFT CRANKCASE

4
o

Part No.

English Description

quantity-per

251488012001

CYLINDER STUD BOLT A

2

251726032001

BEARING (6001)

251726033001

BEARING (6203)

251623006001

PIPE ASSY

251652036001

BOLT M6X60

251537002001

CLIP, HIGH VOLTAGE WIRE

251652037001

BOLT M6X45

251652030001

BOLT M6X65

251163005001

OIL SEAL 17X29X5

251225004001

OIL-SEAL 11.6X24X10

13

Clo|o|o|N|o|o|e|w|to| |

251558001001

251130037001

CLIP, OVERFLOW PIPE

PIN 10X14

— === ==~

14

251686002001

ABSORBER SLEEVE

15

251684002001

ABSORBER SLEEVE

N




RIGHT CRANKCASE

RIGHT CRANKCASE

No..| Part No. English Description quantity-pel
1 |251726034001 [BEARING (6201) 1

2 251726033001 |[BEARING (6203) 1

3 |251578009001 | GASKET, CRANKCASE 1

5 (251488013001 |CYLINDER STUD BOLT B 2

6 [251104005001 [WASHER 12. 4X2X 20 1

7 (251104004001 [OIL DRAIN PLUG 1

8 |251684002001 |ABSORBER SLEEVE 2

HH Ah / 35 3g / =T SRAF
CRANKSHAFT/PISTON/CONNECTING ROD COMP

| | | |
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

r4
(<)

Part No.

English Description

quantity-per

251238013001

PISTON RING COMP

1

251558002001

PISTON RING 1

251558003001

PISTON RING 2

251690002001

OIL RING ASSY

251240014001

CHECK RING, PISTON PIN

251559001001

PISTON

251239014001

PIN PISTON

251726035001

BEARING (6205/P63)

251631002001

CONNECTING ROD COMP 3

251055004001

SEMICIRCULAR KEY

Z|o|o|o|N|o o |w |||

251693002001

HUB DUMP CHAIN SPROCKET

—_
[\

251574009001

CRANKSHAFT CONNECTING-ROD ASSY

e e e e N e e N Y e

r



13 251356002001 [DRIVE GEAR, OIL PUMP

|

EmlfhzH &
TRANSMISSION MAIN. COUNTER SHAFT

TRANSMISSION MAIN, COUNTER SHAFT

4
o

Part No.

English Description

quantity-pe

251005007001

MAIN SHAFT, TRANSMISSION

1

251749005001

GEAR M—4

251563001001

WASHER

251554001001

CIRCLIP

251140005001

GEAR M-3

251694002001

GEAR M-2

251696002001

TRANSMISSION MAIN SHAFT

251658034001

WASHER 13.7X0. 5X26

251120006001

GEAR C—4

251658035001

WASHER 15. 2X1X30

Clo|o|o|=|o|or| e |w ||

251154006001

GEAR C-3

—
Do

251643003001

WASHER

—
wW

251150004001

GEAR C-2

—
[N

251564001001

CHECK RING

—
(@]

251565001001

COLLAR 22X20

—
(o)

251154007001

GEAR C-1

—
-3

251068003001

TRANSMISSION COUNTER SHAFT

—
o0]

251107005001

TRANSMISSION MAIN, COUNTER SHAFT

—
NeJ

251155004001

DRIVE SPROCKET

[\]
o

251734004001

FIXING PLATE, DRIVE SPROCKET

[\]
—

251416025001

BOLT M6X10

[\]
\]

251006007001

COUTERSHAFT TRANSMISSION

L e e e e e e N e e R N I e e e e e Y T

r



I=RIE PSS
KICK STARTING SHAFT ASSEMBLY

KICK STARTING SHAFT ASSEMBLY

r4
o

Part No.

English Description

quantity-per

251485007001

KICK STARTING SHAFT ASSEMBLY

1

251733003001

CIRCLT ¢15.5X1.2X ¢ 19

251715002001

SEAT, SPRING, KICK STARTING SHAFT

251716002001

RETURN SPRING, KICK STARTING SHAFT

251658036001

WASHER 17.2X1.0X24

251733004001

CIRCLT ¢18.5X1.2X ¢22.1

251566001001

SPRING SUPPORT

251703002001

SPRING, KICK STARTING RATCHET WHEEL

251567001001

STARTING RATCHET

251658037001

WASHER 20. 2X'1.0X27

—|o|o|o|N|o o] e |w o]

251756003001

GEAR, KICK STARTER

—_
[\

251711002001

PIVOT, KICK STARTING SHAFT

—_
wW

251416026001

BOLT M6X20

Pﬂ
S

251569001001

SPACE, RATCHET WHEEL

—_
(@3]

251718002001

START-UP BAR COMP

N e e e e e NN R e e

2 2

GEARSHIFT MECHANISM

GEARSHIFT MECHANISM

r4
o

Part No.

English Description

quantity-pe!

251668002001

BOLT, RETURN SPRINGN FIXING 8X11

1

251221009001

GEARSHIFT LEVER COMP

251227003001

RETURN SPRING

251570001001

SLEEVE OF GEARSHIFT LEVER COMP

251571001001

GEARSHIFT LEVER TENSIOM SPRING

251722002001

GEARSHIFT SHAFT COMP

251723002001

GEARSHIFT SHAFT

251012002001

GEARSHIFT DRUM COMP

251572001001

GEARSHIFT FORK

251573001001

GUIDE PIN

—lo|o|o|N|o o]~ |wto =]t

251574001001

CLIP, SPRING

—
[\

251010006001

GEARSHIFT DRUM

—
w

251131004001

PIN 4X13

—
(IS

251131005001

PIN 3X8.5

—
ol

251635006001

STOPPING PLATE

DN [W]|— (DN D= === =] =]

r



16

251725002001

BOLT M6X16

17

251129004001

LOCATING PLATE ASSY

18

251126004001

SPRING , LOCATING PLATE

19

251575001001

SCREW

20

251098003001

CONTACT, CEARINDICATION

21

251576001001

PRESS PLATE OF GEARSHIFT DRUM

22

251577001001

STEEL BALL

23

251579001001

SPRING

24

251572002001

GEARSHIFT FORK

—_ = = = = = = =] =

1 I

fizd FR AL A ik
MAGNETO COMP

MAGNETO COMP

4
o

Part No.

English Description

quantity-pe

251056013001

STATOR ASSY, MAGNETO

1

251002025001

0-RING 6.5X1.8

251002026001

0-RING 106.8X?2

251089003001

GEARSHIFT SWITCH PRESSING PLATE

251412021001

SCREW M6X12

251412022001

SCREW M6X16

251665007001

ROTOR ASSY, MAGNETO

(N[O |[W(DO|+—

251580001001

NUT

== (DN === Do

r



